
 

    
  
   
  
 
     

 
 

    
 

          
      

      
      

 
           

 
    

      
        

      
        

        
       

      
          

  
 

         
         

       
         

        
          

         
          

        
 

  
 

      
 

     
     

    
  

  
     

  
  

  
 

   
   

  
 

 
          

     
         

        
          

         
     

 
        

 
 

    

 
 

  
 

 
 

    
     

     
  

   
   

 
  

   
  

  
 

    
   

 
 

 
 

    
    

    

 
    

        
        

           
        

 
 

 
    

 
 

  
   

CITY OF TAMPA, FLORIDA - RFQ 
c/o Contract Administration Department 
306 East Jackson Street #280A4N 
[...]
polymer, is used as the coagulant. The primary disinfectant is ozone. Disinfected water is filtered 
through dual media bed filters before chlorine and ammonia are added for secondary 
disinfection. 

Finished water is pumped from the clearwells.  The target discharge pressure is 70 psi, which is 
set to maintain a minimum distribution system pressure of 40 psi. The distribution system 
contains three re-pump stations (RPS) in the DLTWTF pressure zone.  RPS are located 
relatively remote to the DLTWTF and provide the system with the ability to boost pressures 
during peak periods. Pumping capacity from DLTWTF combined with the capacities from the 
Northwest, West Tampa, and Palma Ceia RPS yield a pressure zone firm capacity of 160 MGD 
within the DLTWTF pressure zone. 



  
        
   

  

RFQ: 20-C-00008 
David L. Tippin Water Treatment Facility Master Plan Improvements 
Design Criteria Package 

Figure 1 – David L. Tippin Water Treatment Facility Flow Diagram, DLTWTF Master Plan 



  
        
   

 
  

 
 

  
 

 

 

  
 

  
 

 

    
 

 
    

      
 

    
 

 
 

RFQ: 20-C-00008 
David L. Tippin Water Treatment Facility Master Plan Improvements 
Design Criteria Package 

3. Design 

Improvements described herein are based on preliminary findings and recommendations 
provided in The David L. Tippin Water Treatment Facility Master Plan (July 2018). Each 
recommended improvement listed will be further evaluated and updated prior to implementation 
and final scopes of work will be determined through the design process.  All designs shall give 
consideration to existing operation and maintenance of the treatment facility; however, TWD 
desires to consider alternatives to the existing system in evaluating and finalizing the 
recommended improvements in the master plan. All designs shall incorporate necessary 
components, temporary facilities, and construction sequencing to maintain 24-hour operation of 
the treatment facility and minimize unavoidable plant downtime. 

Project objectives are to: 

• Eliminate or repair deteriorating assets 
• Add operational flexibility 
• Add operational redundancy of components 
• Increase efficiency 
• Prepare for future growth 
• Provide facilities that are easy to maintain and operate 

3.1 The design shall be based on providing improvements that will effectively optimize 
performance capabilities and improve water production and quality at the DLTWTF.  
It is imperative that the design team and preparer of the construction documents fully 
consider the existing conditions and the future needs of the Department.  The Firm 
shall fully understand the operational requirements, permitting, site logistics, and all 
related requirements to design these improvements accordingly. 

3.2 The Firm shall provide final plans and as-builts in AutoCAD Civil 3D or Rivet and PDF 
formats. 

3.3 The project shall include but may not be limited to the improvements and the general 
scopes of work provided below.  The selected Firm will first review and update the 
David L. Tippin Water Treatment Facility Master Plan by evaluating changing 
conditions and requirements since the completion of the master plan.  Each 
recommended master plan improvements will be further evaluated and updated prior 
to implementation. The Firm will also include evaluation of alternatives to the 
existing system and assessment of support facilities such as need for new buildings, 
office space, parking, drainage system, SCADA systems, and laboratory facilities in 
the master plan update.    Temporary facilities needed to maintain plant operations 
will need to be provided as necessary for each improvement.  



 

  
        
   

 

  

 
  

   
 

  

     
  

  
  

  

  

 

 

 

 

 
  

 
   

  

RFQ: 20-C-00008 
David L. Tippin Water Treatment Facility Master Plan Improvements 
Design Criteria Package

          3.3.1 Intake Improvements and Raw Water Pump Station Upgrades 

The recommended improvements from the master plan include replacement of the intake bar rack, 
grass rake structures, hopper, raw water pumps No. 1 through 9, check valves for pumps No. 6 
through 9, new reduced voltage starters for pumps No. 6 and No. 7, and a new masonry building to 
house the new electrical equipment for the new pumps.  The new bar rack should be stainless steel 
and of the same bar spacing size.  The grass rake system should be supplied with a new automated 
rake equipment, hopper, and rail system. Additionally, the existing screenings collection channel 
that services the mechanical rotating screens should be modified to allow screenings to flow in the 
southwest direction where a dumpster can be placed for collection.  This project will also include 
reassessment of the three mechanical rotating screens at the intake and replacement of the screens, if 
required.  This project impacts the entire raw water system, combining two systems into one which 
requires a holistic design approach.  These modifications need to be conducted during periods of 
low flow and times during minimal algal issues to minimize impacts to raw water pumps and 
treatment systems. The new masonry building should be completed before completion of the pump 
change out in order to house the electrical equipment once the pumps are installed. The final design 
should consider pump type, future flow demands, and required head incorporating future pre-
treatment process.  Although the master plan recommended the improvements listed above, TWD 
desires to consider feasibility of an alternative intake system such as an infiltration gallery or 
collector well as a first task.  Additionally, TWD desires to include a new boat storage facility and a 
new floating dock system prior to proceeding with the recommended improvements from the 
master plan.   

3.3.2 Ozone Improvements 1 & 2 
The master plan recommended ozone improvements are combined into one project.  The scope 
includes a new ozone system with a higher firm capacity to meet 6,700 pounds per day (lb/day) 
demand at 140 million gallons per day (mgd), with the replacement of the generators, PSUs, shells, 
and PSU HVAC systems. New LOX storage, vaporizers and associated system will be included to 
address demand at 140 mgd, if ozone product gas concentration is 5 percent. If the design is for 
6,700 lb/day at 10 percent, then additional LOX may not be needed (to be confirmed during final 
design). Additional scope items include the following: 

• Replace ozone diffusers with gasketless type. 
• Replace ozone chillers No. 1 and No. 2. 
• Replace ozone destruct units including inlet valves and actuators, as well as the Watloo 
single loop controllers for the preheaters 

• Clean steel with power tools and wire brush, and repaint corroded steel members on 
LOX vaporizers and tanks, and repair spalled concrete in area. 

• Replace by-pass vapor cooling system with new if not already completed. 
• Re-mount lightning rods atop ozone contractor to safer location. 
• Replace the ozone nitrogen boost system equipment and the ozone destruct system off gas 
blowers if required. 

• Inspect condition of two 60-inch lines into ozone contactors. 
Although the master plan recommended the improvements listed above, TWD desires to consider 
feasibility of utilizing side stream injection in lieu of diffusers. 

3.3.3 Yard Piping Inspection and Improvements 
The master plan recommended inspection of all buried yard piping onsite, including CCTV, 
manhole, and lift station inspection. Once inspection activities are completed, the selected FIRM 



  
        
   

 

 
  

  
    

  
  

 
  

 

  

 

  

  

   

 
 

  

 
  

 

RFQ: 20-C-00008 
David L. Tippin Water Treatment Facility Master Plan Improvements 
Design Criteria Package 

shall identify and proceed with cleaning, rehabilitation, or replacement in accordance with the 
inspection results.   

3.3.4 Facility Expansion 
The recommended improvements from the master plan include ion exchange pre-treatment process, 
retrofit of the existing conventional flocculation/sedimentation basins along with minor restoration 
of the Actiflo® system, new filters and modifications to the existing filters including filtered water 
flume repair, and solids handling improvements.  This project is large and complex, with multiple 
components that must be carefully sequenced to maintain existing operations and allow smooth 
startup of the new systems. Pilot testing should be conducted during rainy and dry seasons to refine 
the optimized treatment strategy to be considered in full-scale design.  The project elements from 
the master plan are identified below: 

• Ion exchange pre-treatment pilot study. 
• Demolition of Basins 1-4 for locating new ion exchange system. 
• Ion exchange system. 
• Conventional System 
• Rapid mix improvements 

o New rapid mixers 
o Structural modifications to rapid mix area to reduce flash mix volume 

• Replace conventional flocculators with new, in addition to 2 more mixers per train. 
• Structural reconfiguration of the flocculation stages. 
• Replace effluent launders with plate settlers, pending the results of pilot and (likely) 
full-scale testing demonstrating their need. If plate settlers are not required, then a new 
ported wall should replace the existing effluent launders. 

• Add 1' concrete to Basins 5 and 6 to increase capacity. The additional foot of concrete 
for Basins 5 and 6 may not be required if operation of the low lift pump station remains 
at acceptable elevations from the hydraulic evaluation. 

• New Conventional basin sludge collection mechanisms (i.e. chain and flight, 
superscraper, etc.).  The selected FIRM should determine the most appropriate sludge 
collection mechanism based on anticipated solids loadings, the type of effluent 
collection and discussions with the Plant staff. 

• Actiflo™ System 
• Replace tube settlers with new. 
• Reinstall coagulation tank mixers in Actiflo™. 
• Wirebrush and recoat Actiflo™ sand silo and tank where coating failure has occurred 
within structure. 

• Evaluate condition of Actiflo™ Maturation Tank Mixer No. 1 blade to determine 
replacement. 

• Pressure inject Sikadur35 into crack in top slab of Actiflo™ Train No. 2 structure. 
• Replacement butterfly valve and shaft with new (or different type) in Low Lift Pump 
Station. 

• Pre-Filtration 
• Bypass existing carbonation basins and modify junction box (new weir) to encourage 
more flow through Path 3 to the filters. 

• Inspect piping between ozone and pre-filter junction box and clear build up as needed. 



  
        
   

 

 

 
 

  
  

 

 
   

 
 

 

 
 

    

  
 

 

 

 

 
  

  
  

 
   

 

RFQ: 20-C-00008 
David L. Tippin Water Treatment Facility Master Plan Improvements 
Design Criteria Package 

• Inspect condition of settled water junction box gates and replace with new if required. 
• Filtration 
• Evaluate the number of required new filters in pilot and full scale testing after 
implementation of upstream and downstream hydraulic improvements. 

• Install new filters (master plan identified a total of 22) with supporting backwash pumps 
and air scour blowers. 

• Inspect condition of Filter Underdrain IMS Caps to determine if replacement is needed. 
• Raise filter troughs 1 foot and replace media in existing filters with matching GAC and 
Sand. Pilot and full scale testing on filter capabilities with process and hydraulic 
improvements should be realized before implementation of these improvements. 

• Replace filter gallery exhaust fans. 
• Consider replacement of tilting disc valve with alternative valve for filter backwash 
pumps. 

• Survey and conduct interior investigation of this flume to determine extent of 
concentrate deterioration and determination of access limitations for repairs. 

• Reline/Repair filtered water flume. 
• Pressure inject Sikadur 35 into crack in top slab of settled water junction box. 
• Sand/water blast and repaint filtration system piping located in filter gallery. 
• Inspect condition of settled water junction box gates and replace with new if required. 

• Solids Handling 
• Evaluate influent, effluent, supernatant flows to confirm sizing and number of new 
gravity thickeners and clarifier. The number of new filters should also be understood 
before implementation.  Master Plan identified 2 new gravity thickeners, 1 clarifier, and 
1 surge tank. 

• Evaluate condition of existing surge tank recirculating water jets with consideration of 
torque, efficiency, noise and any corrosion. 

• Install submersible mixers for suspension of solids in surge tank. 
• New sludge pumps with new wetwell for existing Actiflo™ system. 
• Increase height of junction box 4 to prevent overflow. 
• Sand blast and recoat steel rake arms systems and replace select members for gravity 
thickeners and hardware that are significantly corroded and unable to restore by sand 
blasting. 

• Sand/water blast and repaint exterior of above ground sludge piping onsite. 
• Rebuild gearboxes and/or motors for GT No. 1 and No. 2 clarifier mechanisms. 
• Replace surge tank valves with new. 

3.3.5 Electrical Transformer Upgrades 
The recommended improvements from the master plan include replacing the 240 V transformers 
with the standard wye configuration with 120/208V, 3 phase, 4 wire for selected transformers plant 
wide with the exception of TRA03-1 and TRC03-1 being replaced under a separate project. 

3.3.6 Clearwell Expansion 
The recommended improvement from the master plan calls for a new 4.5 million gallon clearwell 
for additional treated water storage capacity in order to meet future demands.  The project scope 
and design are expected to be relatively simple with greenfield construction. 



  
        
   

  
 

  

   
 

  
 
 

 

  
 

 
 

  

 
 

 

 
  

 

  

 
  

 
 

  

   
   

 

 

RFQ: 20-C-00008 
David L. Tippin Water Treatment Facility Master Plan Improvements 
Design Criteria Package 

3.3.7 Buildings Improvements 

The recommended improvements from the master plan include upgrades to a number of building 
systems, as follows: 
• Replace MCC-S and lightning transformer within building. 
• Replace main panel PP1 and outdated light fixtures with LED in lab building. 
• Evaluate condition of gravity thickener sludge gates and replace if required. 
• Renovate Utility Building Lavatory. 
• Renovate lab building lavatory and potable water system. 
• Material Storage Building: Replace electrical systems. 
• Material Storage Building: Replace Exhaust Fans. 
• Demolition of Maintenance Building Smoke Stack. 
• Replace exhaust fans in High Service/Lower Floor Room Building. 

3.3.8 Chemical Systems Upgrades 

The recommended improvements from the master plan include upgrades to various chemical 
systems, as follows: 

• Re-design or Repair/rehabilitate existing dry polymer feed system. 
o Re-evaluate structural condition of FRP tanks and replace (if needed) Polymer 

• Tanks No. 1 and No. 2 and Dry Polymer Bins No. 1 and No. 2, Polymer Pumps, and 
Polymer Mixers. 

• Patch areas where concrete spalling has occurred in Sulfuric Acid Unloading and 
Containment area. 

• Replace chlorine booster pump, hydrogen peroxide feed pumps, polymer water booster 
pump with new. 

• Replace steel anchor bolts at concrete pad for Ferric Tanks 1 – 3. 
• Demolish and remove carbon silo. 
• Sandblast and repaint ferric tanks 1 and 3, and replace steel anchor bolts. 

3.3.9 Actiflo™ System Improvements 
The recommended improvements from the master plan include: 
• Evaluate condition of Actiflo™ Maturation Tank Mixer No. 2 blade to determine 
replacement. Replace motor and supporting appurtenances. 

• Replace Hydrocyclone Structures No. 1 and No. 2 with new. 
• Evaluate condition of Actiflo™ Injection Tank Mixer No. 2 blade to determine 
replacement. 

o Replace motor and supporting appurtenances, and rebuild or replace gearbox.

      3.3.10 Low Lift Pump Station Upgrades 
The recommended improvements from the master plan include replacing all the low lift pumps in 